
8 it; 3 Ordinance No.  DI-1(0   
RE: Adoption of the Calvert County Comprehensive 

Water & Sewer Plan, 2014 Update 
Page 1 of 3 

PERTAINING TO THE ADOPTION OF THE CALVERT COUNTY 
COMPREHENSIVE WATER & SEWER PLAN, 2014 UPDATE 

WHEREAS, pursuant to the authority contained in Title 9, Subtitle 5 of the Environment 
Article of the Annotated Code of Maryland, the Board of County Commissioners of Calvert 
County, Maryland has general powers to adopt and amend a County Comprehensive Plan 
addressing Water & Sewer and adopted the 2011 Calvert County Comprehensive Water & 
Sewer Plan by Resolution 44-12 on July 2, 2012; 

WHEREAS, Title 9 of the Environmental Article of the Annotated Code of Maryland 
[...]
Sludge produced is mechanically dewatered and transported to the King George Landfill 
in Virginia, where it is reported to be beneficially used as supplemental landfill cover. 

The Chesapeake Beach Wastewater Treatment Plant services all portions of the Towns 
of Chesapeake Beach and North Beach, part of Calvert County outside the municipalities 
(referenced as "Twin Beaches", as well as the Chesapeake Lighthouse) and portions of 
Anne Arundel County (Rose Haven and Holland Point). The Chesapeake Beach WWTP 
land and equipment is owned and operated by the Town of Chesapeake Beach. The 
capacity of the facility is jointly-owned by the Town of Chesapeake Beach, the Town of 
North Beach, Anne Arundel County, and Calvert County. The "Chesapeake Beach 
Interjurisdictional Agreement" was finalized in 1980 and amended in 1989, and 1996. 

All fixed expenses (non-variable), including capital project costs, incurred in the 
operation and maintenance of the Chesapeake Beach WWTP are proportionally shared 
by the respective parties to the interjurisdictional agreement. Each jurisdiction received 
a fixed allocation (or percentage) of the total treatment plant design capacity of 1.32 
MGD based on each jurisdiction's agreed upon required capacity for anticipated 
ultimate flow contribution This allocation is referred to as a number of "taps" (or 
"EDU's" or "capital connections"), whereby one tap is equal to 200 GPD. According to 
this agreement, the flow allocation breakdown is as follows: 

Jurisdiction Allocation [Flow in GPD (# of Taps) Percentage 
Calvert County 337,920 (1,690 Taps) 25.6% 
North Beach 279,840 (1,399 Taps) 21.2% 
Chesapeake Beach 547,800 (2,739 Taps) 41.5% 
Anne Arundel 154,440 ( 772 Taps) 11.7% 
Total Flow 1,320,000 (6,600 Taps) 100.0% 

A project identified as the "Chesapeake Beach ENR Upgrade & Reconstruction" project 
consists of the replacement and upgrade of existing equipment, ENR modifications, and 
increasing capacity to 1.5 MGD. The scope of the ENR Upgrade & Reconstruction 
project consists of a replacement of remaining deteriorated equipment and 
rehabilitation of infrastructure at the end of its useful life and modifications to enable 
the plant to meet the ENR limits for effluent. The ENR Upgrade design is scheduled for 
completion in June 2016. 

2. 	Prince Frederick: 

The original Prince Frederick Wastewater Treatment Plant (located on Tobacco Ridge 
Road in Prince Frederick) was placed in operation in 1973 with the treated (tertiary) 
effluent directly discharging into Parkers Creek. This original plant was taken off line 
subsequent to the completion of the construction of a new wastewater treatment 

63 ) 	 



3 4 1 3 
facility located on Sugar Notch Lane in Barstow in April of 1991. The replacement 

facility, referenced as Prince Frederick Wastewater Treatment Plant #1, utilized aerated 

lagoon system treatment technology and slow rate land application (spray irrigation) of 

treated effluent, rated at a capacity of 450,000 gallons per day. The treated effluent is 

delivered to approximately 100 acres of spray irrigation fields, split up into 5 fields to 

allow for rotation and drying time where the treated effluent is land applied. This 

facility eliminated the original Prince Frederick Wastewater Treatment Plant's direct 

discharge into Parkers Creek. 

Subsequently in September 2002, construction was completed on the Prince Frederick 

Wastewater Treatment Plant #2 on the site of the original decommissioned Prince 

Frederick Wastewater Treatment Plant on Tobacco Ridge Road utilizing BNR (Biological 

Nutrient Removal) technology. This new facility provided additional wastewater 

capacity for the Prince Frederick Sanitary District with a rated capacity of 300,000 

gallons per day. This plant is a Sequencing Batch Reactor (SBR) system utilizing the 
activated sludge treatment process and slow rate land application (spray irrigation) for 

discharge of the treated effluent. The treated effluent is delivered to approximately 70 

acres of spray irrigation fields, split up into 14 fields to allow for rotation and drying time 

when the treated effluent is land applied. The construction of an 18 million-gallon 

storage/holding pond on 4 acres, with an additional 3.8 million gallons of emergency 

storage, provides 60 days of additional wet-weather effluent holding space. The facility 
is located approximately 7 miles east of Prince Frederick Wastewater Treatment Plant 

#1. Approximately 18 dry tons of sludge is transported per week to the sludge storage 

building at the Solomon WWTP for collection, loading, transportation and ultimate 
disposal at an out-of-state landfill in Virginia, and is reported to be beneficially used as 

supplemental landfill cover. 

Prince Frederick Wastewater Treatment Plants #1 and #2 are interconnected via a force 

main that allows these facilities to work in tandem providing a combined capacity of 
750,000 gallons per day of sewage disposal for the Prince Frederick customers. Prince 

Frederick Wastewater Treatment Plants #1 and #2 service the Prince Frederick, Dares 

Beach, and Industrial Park Sanitary Districts. 

3. 	Solomons Island: 
The Solomons Island WWTP currently has 0.700 MGD of capacity, with an actual flow of 
0.406 MGD (FY 2014). Substantially all septage collected in the County by scavengers 

(e.g., septic tank pumpers) is taken to the County septage receiving facility located at 
the Solomons WWTP. Currently, approximately 1,716 wet tons per year of sludge is 

transported by the County from the Solomons WWTP to the Appeal Landfill for 

collection, where it is loaded into a sludge trailer by Solid Waste Division staff for final 

transportation by Duffield Hauling, Inc. for disposal at the King George Landfill in 

Virginia, and is reported to be beneficially used as supplemental landfill cover. 

The Solomons WWTP was constructed west of the Appeal Landfill site on Sweetwater 

Lane in Lusby and was placed in operation in May 1986. This facility services the 
Solomons Island Sanitary District, including Solomons Island Town Center, areas in the 

vicinity of Back Creek (tributaries to Solomons Harbor) and Department of the Navy 

facilities (including the Naval Ordinance Research Facility) located in Solomons. In June 

	

{sal 	
 



fit 

U 	 

2003, the Solomons Sanitary district was extended to service the Lusby Town Center 
and Patuxent Business Park. 

The Solomons WWTP is a rapid infiltration plant with a design capacity of 700,000 gallons 

per day. The Solomons WWTP was upgraded to a BNR system process in approximately 
2003. The plant contains the following unit process: 

a. Screening with rotary screening compactor, grit removal and surge flow control 
at the Headworks Site in Solomons. 

b. High service pumps to pump from Solomons Headworks to the Solomons WWTP 
Site. 

c. Activated Sludge Process / Secondary Clarifiers. 
d. Rapid Infiltration Basins. 

e. Sludge Digestion Tanks / Belt Filter Press. 

The activated sludge process grows particular types of bacteria for nitrogen removal. 

The liquid flows to an integral secondary clarifier. The secondary effluent is discharged 

to the rapid infiltration basins for further nitrogen removal as it drains down through 

the basins. The sludge that is wasted from the process is aerobically digested and then 

pumped to a belt filter press for dewatering before being hauled to the sludge storage 

building. The sludge is collected, loaded on trucks and hauled by a contractor to Virginia 
where it is beneficially used as supplemental landfill cover. 

The construction of the County's landfill adjacent to the site had presented the need to 

treat the leachate from the landfill at the Solomons WWTP. Furthermore, the Solomons 
WWTP is the sole location for receiving all septage collected in the County by scavengers 

(e.g., septic tank pumpers). All septage to be disposed of within Calvert County must be 

taken to the septage receiving facility located at the Solomons WWTP. The existing 

wastewater treatment plant has a BNR (Biological Nutrient Removal) system capable of 
handling the septage from various sources, the leachate from the Appeal Landfill and 

approximately 0.700 million gallons per day of wastewater. 

In 2004, upgrades were completed including the addition of a bar screen and 

improvements to the Septage Receiving Facility, including construction of a septage 

acceptance plant. In 2005, a screen system upgrade project was completed to add a 

fully automatic self-cleaning influent screen and rotary screening compactor at the 
secondary clarifiers. 

This site is isolated from the rest of the landfill activities. There is intended to be no 

public access to this location. The road, approaching the site, is separate from the rest 
of the system and available to County staff and sludge haulers only. 

4. 	Calvert Cliffs Nuclear Power Plant: 

The sewage treatment plant for the Calvert Cliffs Nuclear Power Plant was built 	for 
the benefit of the plant employees and guests. The plant has a design capacity of 
0.0665 MGD. 

65 



The sewage treatment plant is an oxidation ditch type plant with nitrogen and 

phosphorous reduction (tertiary treatment). Although the effluent is discharged into the 

Bay, it is of excellent quality where the discharge is in deep water. 

5. Calvert County Industrial Park: 

The Calvert County Industrial Park sewage plant was completed in 1977. The site, 

consisting of 11.5 acres, is located southwest of Prince Frederick on Maryland Route 231 

and is a part of the County Industrial Park. The flow for the original plant was 0.060 

MGD with an expansion that was planned to go to 0.36 MGD by 1999. Secondary 

treatment of the sewage is provided, prior to discharge to underground drain fields. A 

new discharge permit has been approved by MDE for an additional 30,000 gallons per 

day. Currently a new wastewater pumping station is being constructed on the existing 

site to pump all of the flow to Prince Frederick WWTP #1 for treatment. The existing 

treatment facility was decommissioned and demolished in spring 2015. 

6. Northern High School: 

The Northern High School sewage treatment plant in Chaneyville was placed in 

operation in 1972 to serve a population of 2,500 at the new school site. The design 

capacity of the plant is 0.040 MGD. The site, of approximately one acre, is located west 

of Maryland Route 4 on Chaneyville Road. The plant is restricted to the processing of 
sewage generated by Northern Middle and High School and provides secondary and 

tertiary treatment. Ultra violet disinfection is applied before discharge of treated 

effluent into a wetland system that leads to Graham Creek. 

7. Randle Cliff: 

The Randle Cliff facility has a design flow of 0.075 MGD and population loading of 

approximately 200. The plant was constructed in 1954 and discharges into the 
Chesapeake Bay. The operation of the treatment facility is under the supervision of the 

U.S. Navy. The system provides secondary sewage treatment by means of commutation 
of raw sewage, primary settling, rotor distribution of settled effluent on a trickling filter 

bed, and unheated sludge digestion with provisions for open sludge drying beds. Ultra 

Violet disinfection before discharge of treated effluent. No nutrient reduction (tertiary 

treatment) facilities are provided. 

8. Marley Run: 

The Marley Run Wastewater Treatment facility is currently a shared community system 

that serves sixty homes in the Marley Run Subdivision and discharges the treated 

effluent to nearby drip irrigation fields. The current permitted capacity of the treatment 

facility is 15,000 gpd. With build out of the subdivision planned for a total of 160 

homes, the permitted capacity of the treatment facility will be 40,000 gpd. The 

treatment facility is currently being upgraded to meet the required build out capacity 

and more stringent treatment limits for the new facility was completed in June 2011. 

Marley Run WWTP also services Huntingtown High School as of August 2015. 

66 



b 

9. 	Tapestry North Condominium Association: 

The Tapestry North Condominium Association facility is a shared septic facility for 22 

customers operated by the County under contract. This facility is a FAST® system 

manufactured by Smith & Loveless, Inc. In this small "FAST" (Fixed Activated Sludge 

Treatment) system design, the system is intended to treat and denitrify wastewater via 

a compartmentalized two zone septic tank containing a submerged media bed and 

aeration blower. A pump discharges the treated effluent into two subsurface drain 

fields via a shallow underground pipe leach field system, with alternating field usage 

every six months. Solids collected in the first zone are pumped once a year and 

transported to the septage receiving station at the Solomons Wastewater Treatment 
Plant. 

Table No. 3.0 

Inventory of Existing Sewage Treatment Plants 

Name (Owner) Type Treatment 
Occupied / 
Vacant 
Acres 

Point of 

Discharge 

Max Site 
Capacity 
(MGD) 

Existing 

Capacity 

(MGD) 

Average 
Flow 

(MED) 
Operating Agency 

Municipal [Public] 

Chesapeake 
Beach 

(Town of 

Chesapeake 
Beach) 

Screening, 

degritting, 
activated sludge 
treatment with 

nitrification/ 
denitrification, 

clarification, 
disinfection, 
dechlorination, 
post aeration 

Approx. 32 

acres / 29 
acres 

Direct discharge 
- outfall 
(Chesapeake 
Bay) 

1.5 1.18 0.63 Chesapeake Beach 

Marley Run 

(Calvert County) 

SBR BNR 
Treatment Facility 
phase 2 was 
completed by July 
2014 

Underground 
(drip irrigation 

system) 

0.04 (Phase 
Ill) 

0.015 0.011 Calvert County DPW 

— Water and 
Sewerage Division 

Prince Frederick 

(Calvert County) 

PF I: Screening, 

aerated lagoon, 

chlorination, 

Approx. 

240 acres / 

PF I: Spray 

irrigation on 
0.450 PF I 0.35 PF I 0.238 PF I Calvert County DPW 

— Water and 

67 



4 

Table No. 10 
Inventory of Existing Sewage Treatment Plants 

Name (Owner) Type Treatment 
Occupied / 
Vacant 
Acres 

Point of 
Discharge 

Max Site 
Capacity 
(MGD) 

Existing 
Capacity 
(MGD) 

Average 
Flow 
(MGD) 

Operating Agency 

storage 

PF II: Screening, 
Sequencing Batch 
Reactor (settling, 
activated sludge 
treatment with, 
aeration, 
nitrification/ 
denitrification, 
clarification), 
chlorination 

35 acres 

199 acres / 
70 acres 

forest land 

PF II: Spray 
irrigation on 
forest land 

0.30 PF II 0.30 PF II 0.191 PF II 

Sewerage Division 

Solomons Island 

(Calvert County) 

Screening, 
degritting, 
activated sludge 
treatment with 
nitrification/ 
denitrification, 
clarification 

Approx. 40 
acres / 224 
acres 

Rapid 
infiltration 
discharge 
(basins) 

1.03 0.700 0.406 Calvert County DPW 
— Water and 
Sewerage Division 

Industrial 

Calvert Cliffs 
(Constellation 
Energy) 

Activated sludge 
(tertiary system), 
oxidation ditch, 
nitrification/ 
denitrification 

Direct discharge 
(Chesapeake 
Bay) 

0.0665 0.0126 Maryland 
Environmental 
Service (MES) 

Calvert 	County 
Industrial Park 

Activated sludge, 
nitrification/ 
denitrification 

11.5 acres Underground 
discharge (drain 
fields) 

0.030 0.030 0.019 Calvert County DPW 
— Water and 
Sewerage Division 

Naval Research 
Facility, Randle 
Cliff 

(US Navy) 

Comminution, 
pre-chlorination, 
primary 
sedimentation, 
chlorination, 
filtration 

Direct discharge 
- effluent 
cascade 
(Chesapeake 
Bay) 

0.075 0.03 US Navy (Federal 
Government) 

Private Community/ Institutional/Commercial 

Calvert Gateway 
Shopping Center 

Package 
treatment system 

Underground Singh Operational 
Services 

Regency Manor Communal Septic Underground .014 .028 Water Services, Inc. 

Northern 	High 
School 

Bar screening, 
extended 
aeration, 
clarification, sand 
filtration, UV 
disinfection 

1 acres Direct discharge 
(wetlands to 
Graham Stream) 

0.025 0.0105 Calvert County DPW 
— Water and 
Sewerage Division 

Tapestry North Fast Activated 
Sludge Treatment 
(FAST) System 

Underground 
discharge (drain 
fields) 

Calvert County DPW 
— Water and 
Sewerage Division 

68 



r,11 
	

'4 1 8 

G. 	SEPTAGE AND SLUDGE DISPOSAL 

1. Septage 

Most of the homes in the County utilize individual septic tanks. These tanks should have 

regular service including the pump-out of solid and liquid waste. The Calvert County 

Health Department issues permits for scavenger service operators under provisions of 

Maryland Department of the Environment Regulation, COMAR 26.04.02.08. The permit 

allows scavenger services in accordance with applicable regulations, and specifies the 

location and method of waste disposal. Calvert County operates a septage treatment and 

disposal facility at the Solomons Wastewater Treatment Plant, which is the receiving point 

for all septage that is being disposed of within Calvert County. 

2. Sludge 

Calvert County has four wastewater treatment plants which produce dewatered sludge 

which is disposed of in a landfill. Sludge produced is mechanically dewatered by belt 

filter presses. The four plants include Chesapeake Beach WWTP, Prince Frederick II 

WWTP, Solomons WWTP and the Randle Cliff Naval Research Facility. Seven other 

wastewater treatment plants in Calvert County including the Calvert Cliffs Nuclear 

Power Plant, Calvert County Industrial Park, Marley Run, Huntingtown High School, 

Northern High School and the Tapestry North Condominium wastewater treatment 

plants process liquid sludge from their respective facilities through the Solomons WWTP 

Septage Receiving Station. The liquid sludge disposed of at the Solomons WWTP 

Septage Receiving Station originating from the other WWTPs is ultimately processed 

and dewatered as part of the Solomons WWTP sludge generation. The dewatered 

sludge is transported to the Solomons WWTP where it is accumulated, collected and 

subsequently transported via a contract hauler to its final destination, an approved 

landfill (King George Landfill) in Virginia where it is reportedly beneficially used as 

supplemental landfill cover. 

Sewage Sludge Utilization (Transportation and Disposal) Permits for wastewater 

treatment plants dewatering, transporting and disposing of sludge are: 

■ Chesapeake Beach Wastewater Treatment Plant (Permit #S-01-04-3206-L) 

dewaters aerobically digested sludge to approximately 13% solids on a belt filter 

press and transports and disposes of an annual average of 1,492 wet tons/year 

[194 dry tons/year] of sludge at the Appeal Landfill (Calendar Year 2013). Note, 

the Chesapeake Beach WWTP also maintains a Sewage Sludge Utilization Permit 

to transport wet sludge via contract hauler to King George, VA landfill. 

■ Prince Frederick Wastewater Treatment Plant II — Tobacco Ridge (Permit #2010-

STR-5538) dewaters sludge to approximately 13% solids on a belt filter press 

and transported an annual average of 625 wet tons/year [82.4 dry tons/year] of 

sludge to the Solomons WWTP's sludge storage building for FY 2014. 

■ Solomons Island Wastewater Treatment Plant (Permit #S-06-04-3259-L) 

	 69 



U U 	Li I9 
generates sludge that is aerobically digested in spirogestors, dewatered to 

approximately 15% solids and stored in the sludge storage building before being 

transported via contract hauler to King George, VA landfill for disposal. 

Solomons WWTP's estimated sludge production was 1,091 wet tons/year (218 

dry tons/year) for FY 2014. 

Sewage Sludge Utilization (Transportation) Permits for wastewater treatment plants 

transporting wet sludge to the Solomons Wastewater Treatment Plant Septage 

Receiving Station include: 

• The Calvert Cliffs Nuclear Power Plant (Permit #5-83-04-932-BE) has its own 

wastewater treatment plant that produces approximately 132,000 gallons/year of 

liquid sludge which is transported wet to the Solomons WWTP (sewage sludge 

utilization permit #5-83-04-932-BE). 

• Industrial Park Wastewater Treatment Plant (Permit #2010-STR-3108) has an 